6358

Model 446
Compact Tractor

Parts Catalog 1257

}
1
- f
!
i
iy
!

i ® X

|
’ i \ !" i
: Bes ',v AL




PRICE 75 CENTS

CASE MODEL 446
COMPACT TRACTOR
Parts Catalog No. 1257

Hi-Liter 2500 5-73 ".:7‘..""

ah




CASE 446 COMPACT TRACTOR

TRACTOR MODEL AND GINE MODEL, SERIAL AND
SERIAL NUMBER @ SPECIF ICATION NUMBERS

P UNDER TRACTOR MUFFLER)
0
m\@g
N

TRACTOR MODEL DESIG@KS ENGINE MODEL DESIGNATIONS
o)

446 TRACTOR Qw Onan BF -MS C19029 Engine

7°

”0 T[ For Onan'éngine service parts refer to Onan Parts and Service Manual
No. 965-250 and Supplementary Instruction Sheet No. 965-1004. These
publications are available from: ONAN, 1400 - 73rd Ave. North East,
Minneapolis, Minn, 55432,

When using this catalog, notice the reference to serial
SERIAL NUMBERS numbers of various components noted here and listed in

the "description" copy. By referringto correctserial num-
bers, proper parts identification will be assured,




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

lllustrations

All parts are illustrated in '"Exploded
Views" which show the individual parts in
their normal relationship toeachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number" column and are fol~-
lowed by the part number, description and
quantity required.

indented Descri

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue" number and date will be
advanced,

It is imperative that revised Parts Book
pages be inserted into their respective
Parts Books as s as received. Failure
to do so will lea onifusion and defeat the
purpose of the

Indented parts in the descriptive list are a part of the ng assembly or sub-assembly.
The quantity shown in the '""Number Required" colu e number of parts used on a ma-
chine except where parts are indented in descriptiv this case the quantity shown is the

number required for the preceding assembly or @ sembly.

REF. PART NO. S TION REQ'D
A 55159 CYLINDER ¢ ar steering ............ PP |
28 A 56208 ASSY\s"rear cylinder . . . .. ... ... ... ... .. 1
20 A 55956 adjusting, socketassy . .......... e e e 1
30 A 55957 AT S 80CKet Dall, . . o v v v v v neee e e 2
31 A 56210 SPRING -socket . . . ........... ... 1
32 A 56209 SEAT - socket Spring . ... v v v e e c e e e eenl
33 G 45175 @ : ASSY -sSocket aS8Y ., . . . .« v vt b ot e 1
16- 836 OLT - 1/2" x 2-1/4" N.F.hex, . ... ....... PR |
34 132- 104 IN - cotter, 3/16" X 3", . . . . .. it r vt a e 1
35 A 55889 STUD - ball,socket & cylinder . .........cov e 2
36 13- 410 BOLT - 1/4" x5/8"N.C.,hex. . ... ... ... ... ..... 4
37 92- 4 LOCKWASHER - 1/4" SAE . . ... ¢t ttntnsneanss 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.



Battery .....
Choke ...ce0veaas
Clutch Assembly PTO
Electrical System ..
Exhaust System
Fan

LI I I I I RN I O I A )

Axle, Front ,,.....
Axle, Rear ..... .o
Baffles & Heat Shield

Brakes ,....00..
Control-Speed ,....
Decals ,.,....
Electrical System
Fenders
Frame

Grille . vovveceane
Hitchgnnlnttl.l.l
Hood .
Hydraulics . .. ...

Coupling, Pump Drive
Hoses, Lines & Fittings
Motor, Hydraulic Drive

Pump
Reservoir Mtg.

i

ALPHABETICAL INDEX
ENGINE SECTION

Page

35
7
11
35- 37
5
11

® o & » & ¢ & & & 8 F‘].lelsystem
Governor
Muffler

Pulley, Clutch

-----
s e s e e s s s 0t e
& ¢ 5 & & 6 5 ¢ 5 0 a9 &0
a0 00 s 0060t 0 08
TR R I B N R I I RS I Y )

Throttle

e ® 060 00600 00 008 808

BASIC TRACTOR SECTI

o

D10 Wheel Weights .
1 F27 Three Point Hitch

sescssssssssssss 3
® 9 2 2 0 & 2 0 0 " » 08N 5
e o e o e 9 080068008 21
ssessssssssese 25 Adapter
. del H26 Three Point Hitch

Pulley Clutch
Seat, Operator's

Transmission

Wheels, Front & Rear

odel H24 Sleeve Hitch
Model H13 Weight Box « « ...
Model H18 Counterweight
Brackets ceccceceosvceccese
Model J17 Hydraulic PTO Kit
Model J19 Flow Control Valve Kit
Model J30 Hydraulic Lift .

Steering Wheel & Gear
Toolmx ® & & & 5 0 & 2 0 0 "V S S s a0

o s a8

Ta'nk’F‘uel ® 68 08 5 000800000t

e s o0

Page

1 =30 o =3 =3

« oo 41
LI 45
* s » 49
ees 49
. 51-53
«es« 55
oo 33
LI ) 9
eee 15
ees 19
cee 15
* s 8 31
e 21






CASE MODEL 446 COMPACT TRACTOR

EXHAUST SYSTEM

REF. PART NO, DESCRIPTION REQ'D
1 C 19195 MUFFLER - exhaust R H, ¢ e e v vevvvvesonsannnccancns 1
2 C 19194 MUFFLER -exhaust LH, ....ccco... B |
3 C 18216 CLAMPASS'LY -muffler +c.voceceeeeeean cseseseesss 2
4 113- 3 BOLT -1/4"NC X3/4"heX., « v veoeeeeeeennenaannnnnn . 4
5 C 17245 WASHER - plain1/4" ..... N ¥
6 192- 19 LOCKWASHER - 1/4" 4.t eeeeccoceens e |

HEAT SHIELD AND BAFFLES

1 C 18886 SHIELD - heat c e s e s s s e s e s e s ss st s escscseneeanss 1
2 C 19261 BAFFLE-RH, ....... L T |
3 C 19260 BAFFLE - L.H. v o et e o0t ennecannsnees S |
4 C 19432 BAFFLE -pOINtDOX s eeveseonsseocecncoocannnoass 1
5 151- 525 RIVET - pop 1/8" diam, x1/4" dome head .« eveesesassces 4
6  353- 495 BUSHING v evvsonvermennnmnnns, @ ...... e 1

Printed in U,S.A, March, 1973






CASE MODEL 446 COMPACT TRACTOR

CHOKE.THROTTLE AND GOVERNOR

REF, PART NO, DESCRIPTION REQ'
1 C 10240 CONTROL ~throttle -cccccscecceccccscsscsscccccascecs 1
2 C 12224 HANDLE - throttle control,black ¢+« -ccscsceccccsccscse 1
3 C 19239 CONTROL - chOKE + s s o oo s o- T |
4 C 14506 HANDLE - choke control, white seceeseccecesccccncees 1
5 111- 1 BOLT - 10-24 x 1/2" round head, squareneck =++ccccsssse 2
6 192- 18 LOCKWASHER - #10 Std, plated + e ceoeesosscescsssases 2
7 129- 17 NUT - #10-24 plated s s ccerecesorsecnssrsosssnscssones 2

FUEL SYSTEM

1 C 10657 ELBOW ASSEMBLY - fueltank -+ -- secscae ccescaccss
2 C 14157 CLIP-fuelline cccescscccscscnscsacssasscsssansnss
3 C 19238 HOSE -fuelline 43"+ + s s s s s s e s esesessesnsssssessassens
4 C 16363 TANK.-fuel s«escseceace ecsseescsamgosonce cecee
5 Cc 11529 CAP - fuel tank (Includes insert) e« <.« A N R
6 C 11545 mSERT—fuelcap ' EEEEEEEEEEEN @oooooooooo
7 C 16796 STRAP - fuel tank mounting =« ----- cceccesssnsne
8 173- 215 SCREW - 1/4 x 1/2" NC round head, , zinc plated e e« « »
9 129~ 504 NUT - square 1/4" NC <+ .. .o csescsssscsssne
10 C 14690 CUSHION-fueltank-------N-@n-'------u-----
11 () a & & & & 5 5 5 " 8 2B s s

214- 251 CLAMP-hose1/2" «cco.e @

Printed in U.S.A, March, 1973

DD DD DD BN = = = = DN



S },
Nl
SR
RN (NN
\ \ \‘N::::h::':'l:“: i ﬁ
: ) NN
- '\'"":"'5“%%5231:‘::H:Eﬂ:ii::k,\ | ~
Sy ) h"“““\h"q""'l"l i/
Sy \ ! ”Il“l\.'h"l:'t:‘ll'l|:l|:'|,:¥
2 N

~ b



CASE MODEL 446 COMPACT TRACTOR

REF, PART NO.

1 C

2 131-
3 C

4 C

5 132-
6 113-
7 132-
8 131~
9 195-
10 195-

3 I Sl
(@!

PULLEY CLUTCH & LINKAGE

DESCRIPTION REQ'
19362 LEVER-clutch .. .ccceeeeersvcoassssssncecscsasnoas 1
178 LOCKNUT -=3/8"NC heX c e evvsosscscecnssccscancnosaa 1
18911 ROD -cClutCh ¢ o e e v s v e s v sesccescscnsacccanascssscss 1
18825 RETAINER -clutchrod « « c e e e e v e ennn cisesssesonsa 1
48 DPIN-cotter 1/8" X 1" v eesesnccsvcsnssosssvsonees 1
207 BOLT -3/8"X1"NCheX coeevececccccccncnnsasanscasn 3
46 PIN - cotter 1/8" x3/4"  +e.iitieienann O |
118 LOCKNUT - 3/8" NC hex « . ... - |
108 WASHER - 3/8" ¢ v et s eacecasesasascasscsnscnocncnss 2
525 WASHER - 3/8" «cvuuunnn et B
HYDRAULIC RESERVOIR MOUNTING
14240 SUPPORT - reservoir mounting R.H, «.... cr e s s ecsaascs 1
14241 SUPPORT - reservoir mounting L.LH, . .../l e ceececeen.n 1
1251 SCREW - 1/4 x1-1/4" NC flat head Phillip 4
14246 BRACKET - heat exchanger mounting . . 2
14690 CUSHION - reservoir «...«.... 2
118 4

Printed in U.S.A.

BOLT - 5/16 b 4 5/8" NC hex .. \
\ S

March, 1973



10




CASE MODEL 446 COMPACT TRACTOR

CLUTCH ASSEMBLY (PTO)

REF, PART NO, DESCRIPTION REQ'D

C 18910 CLUTCH ASSEMBLY ccccc oo oo R P see 1
1 C 16616 FAN-COOling B I N R N I I I I A A A A S R |
2 C 18901 HUB-clutch ++s s v s cossssecssssssscsncsssssnsannsa 1
3 C 19363 ARM-engaging .......................... ceccces 1
4 164- 41 BOLT - 5/16" x 3/4" NC flat head socket s+ +essecectcccee 2
5 193- 76 LOCKWASHER-5/16” countersunk external tooth s sescsceces 2
6 C 14291 DISC -~ friction s« s s s v ccco e eosee s e s s s cancssnacancee 9
7 C 155156 WASHER-spring e e e s es s e s assssesesssssecaes 4
8 C 15557 WASHER - spacer ,050" s csseseeccsccscanssasasssse UAR
9 C 15719 PULLEY -clutch ccsc e cceeecescccascncsascsnscscsasa 1
10 C 14295 BEARING - cam and pulley ecsscssssessssscssnsasss 3
11 C 15556 WASHER - spacer ,010" +ssececeescesessveccresesesUAR
12 C 14293 CAM ~clutch ++ccccecesccccnccnccssacas seesencas 2
13 C 16786 SPRING -clutch 10ad s+ s e s essecccesnssscsncscssnscsas 2
14 F 59014 RING - retaining » e+« R T I |
15 C 18908 SPACER -hubh ++ s eee st essececesssssssssssnssanss 1
16 (0] 2815N WASHER - fan 17/32" ....... e e esene e ecesesesecene 1
17 C 18940 BOLT-1/2"X1-3/4"NCheXL.H.thI‘e@-"""""' 1

Printed in U.S.A.

March, 1973



12




CASE MODEL 446 COMPACT TRACTOR

REF, PART NO.
1 C 18991
2 C 16170
3 121- 106
4 C 19245
5 C 15183
6 C 15184
7 111- 1
8 192- 18
9  129- 17
10 195- 512
11 C 18153
12 C 16362
13 132- 46
14 C 14500
15 111- 109
16 131- M
17 C 18890
17 C 18150
18 13- 514
19 192- 20
20 C 14729
21 192- 23
22 113- 424
23 C 16239
24 C 16373
25 C 16374
26 138- 319
27 129- 102
28 C 16351
29 131- 159
30 C 18733
31 131- 179
32 195- 525
33 C 15410
34  195- 2029
35 113- 219

Printed in

©

U.S.A,

HOOD.FRAME AND GRILLE

DESCRIPTION
FRAME -main ecc ¢ s s e o acscsscssseseccossssccsccse
TRAY-battery ® 2 8 8 9 ® 0 00 000 0P N ST EEE PSS
SCREW - 5/16" x 1/2" whizlock + s+ secsessessscss
HOOD AND GRILLE ASSEMBLY +ccccccocseossosncs
SPRING -~hoodlatch e **sccesessesccecsccanscncs
LATCH-hood = s+ =+ s s e cecccacsese s e e v eces s sesene
BOLT - #10 x 1/2" NC round head, square neck =« **<°***
LOCKWASHER = #10 scececcececcsscscsncscscvee
NUT - #10 NC hex e+ co e e v esces s ecosscsacese
WASHER..'?/SZ"zincplated s s s s s s s essassss s
CHANNEL - instrument panel liner = s s ¢sssvseccece
ROD_hoodhixlge oooooooooo e s e e em 000000000

Pm_cotterl/sﬂx3/4" R R N N I I I RN B N I S A W S )
SPACER—hOod L R A O I I N I N A A A R R A A )

BOLT - 1/4" x 1-1/4" NC round head, square neck =« -« -
LOCKNUT-1/4”NChex @ 8 a8 806068 8886880 000808008008

PAD-fOOtL.H.oo.o-o-o-oo-oco-io- 2 e s 20 00 e
PAD-footR.H, s c e e csecocoacecn oo oslednececsecse
BOLT - 5/16" x7/8" NChex ssssesas RN P
LOCKWASHER - 5/16" » = o coeeseef(entecceecens
SPACER - rear frame =+« « ¢« .

LOCKWASHER - 1/2" «+ v ..@............
BOLT - 1/2" NC hex“””-xo ..............

STRAP - battery hold down I R
Pm—latct]...-.-.-.-. .

SPRING - latch. ¢+ e« - cessssssssecrenoen
PIN - roll 3/16" x 1-1 4& et eeiieeeaeeeaaann
NUT -~ 5/16" NC hex
HINGE - frame -

LOCKNUT - 1/2!

CUSHI
WAS lain 3/8" x1-1/4"0.D, (under cushion) « .+«
"; - 8"hexx2-1/4"NC oooooo ® e % & 8 0 0 8 08 88 0

&
o

REQ'D

L I I N
* o0 00
-----
.8 0
LI )
.o

March, 1973

b WS DD DD DO b b b b b b b = DO DO DN DD S b b R e

oo R NNNEARNDNDN

13



14




CASE MODEL 446 COMPACT TRACTOR 15

SEAT,.FENDERS AND TOOL TRAY
REF. PART NO, DESCRIP TION REQ'D
1 C 16408 SUPPORT-seat,front R R R T 1
2 C 16404 SUPPORT_Seat’rear ............ s s s e s s escsesssseal
3 113- 441 BOLT -1/2x2-1/4"NChex «+cc-socescas sessesssssas 2
4 113- 424 BOLT -1/2xX1"NChex +eccecsccstesnccacacccccnscas -2
5 192- 23 LOCKWASHER - 1/2" +ccs«= e s e e e s s s et ersstssnnne 4
6 C 19417 TRAY - tool ttescs s etenannscsenesensanne T |
7 C 16429 Pm_seathinge ..... L 1
8 c 16651 SEAT cc oo ctaceocccnocsscsacoscss B T e |
9 C 15410 CUSHION - TUbDEr s+ e e cos o oo sessnccscssccsosaccses eees 8
10 195- 2021 WASHER -5/16x1-1/4"OD, zinc plated secssssosseeccncs 4
11 113- 122 BOLT -5/16%x1-1/2" ccccececeeen. ecsreesersesessssesd
12 C 14534 BUMPER - seat t s et et s s ssebenacass ot ecssnesnas 2
13 121- 106 BOLT ~ 5/16 x1/2" flange whizlock » » + s s s s e e e s s s eesece..14
14 ¢ 17152 HINGE ASSEMBLY -Seat ¢+ ccvssssassoseacssnscsasssal
15 C 16444 FENDER - LLH, =+ s+ s+ e cecececcscsocanscssscss esesl
15 C 16445 FENDER-RH. s+ +svccsvscecssccsnnsssossssscnscanncs 1
17 C 16393 LEVER ~ghift * ¢+ ¢+ e ceeccooccscssssssssossssssassl
18 195- 524 WASHER - 7/16 x 1-1/4" O,D,e « + = = » N seeerercees seesel
19 C 17216 SPRING - shift lever =+ s s 002004 0 eN s s e esencrssenna 1
20 C 17066 WASHER - cupped « c c e v o s 0o e |
21 131~ 178 NUT - lock 3/8'" NC hex « ¢ « + » @ ................. ool
22 C 14728 GRIP—shiftlever---------@---------------------1

\&

Printed in U.S.A.

March, 1973






CASE MODEL 446 COMPACT TRACTOR

FRONT AXLE

REF, PART NO. DESCRIPTION REQ'D
1 C 18813 AXLE -front «.ecccceectssccccssccsssasnsnsaes
2 C 187864 SPINDLE -righthand ¢ceccceecssocoreoscscosssss
3 C 18782 SPINDLE -1lefthand ccceccececessnececososcscccscse
4 138- 99 PI.N-I‘O].]. ® @ ¢ 8 6 06 060 00 e 8 e e 0 e ® ® 8 o 0 0 0 8 b o b B e O G S G e
5 C 13605 BALLJOINT -1/2" LH, thread s ccscoscecocccssssns
6 C 13716 WASHER «thrust . .ccecseescecicoccccososcnsanssss
7 219- 404 FITTING -1UDE ¢ ccevececcnccsncccsnse ccesscsacsaa
8 C 13106 COVER-lubefitting ..ceeceesvessscsssnccsssssns
9 132~ 311 PIN - cotter 5/32X1-1/4" v v vececsicncnnsssosnasnsasnse

D = NN - DD P DD s =

10 C 12975 WASHER - wheel spindle ...... cesecesesesscssesae
11 A 30881 WASHER - wheel Spacer ..:.c.esscsceececcncnscsnas
12 187- 1046 BOLT - 3/8" NCindentedhexhead ¢eeececsvaccancess
13 ¢ 12102 BALL JOINT - 1/2" R.H. thread creescscnccsanes ..
14 192- 23 LOCKWASHER - 1/2" zinc plated .....
15 129- 125 NUT-1/2"NFRH.thread ...ccsocecoccccsccsnscs
16 129- 325 NUT-1/2"NF LH.thread .cccccccoococccss ceces
17 C 16384 TIEROD .....ccc... ceecesacesessenscssennens
18 C 18786 ROD -draglink ..eeesecensosass
19 C 19009 PIN-axlepivot ...cccceececen NN eeeaescoens
20 219- 17 FITTING-lube ....cceccenns

Printed in U.S.A. March, 1973



18

\
e

A




CASE MODEL 446 COMPACT TRACTOR 19
STEERING GEAR

REF. PART NO. DESCRIPTION REQ'D
1 C 18016 CAP-steeringwheel «--ccococosacssnnscosassosccsane 1
2 c 18014 WHEEL - Steering ececcccsosoescsssasssnnvccansssas 1
3 131- 356 NUT -10ck 5/8" cccuesecersssonsscnccanssanscssscs 1
4 C 16200 SHAFT - steering - <cc... cecessenaans P |
5 C 18992 SUPPORT - Steering gear e +sssessessssessssasssosass 1
6 C 14200 PIN-pDIivOt ccceosovacesossrscsnsnncnsssscscscsccscse 1
7 C 14201 WASHER ~shim +.ccceceeccccaacaans csesesassess 4
8 131- 1112 NUT - jam 3/4"c e e e s e v e e v easnsncesscsssssnssnensesr 1
9 G 49048 WASHER .. e et eesansrsossnsnnsncssnseccascaes ceeses 1
10 192- 20 LOCKWASHER - 5/16" zinc plated <. ccececeee P |
11 113- 113 BOLT -5/16"X7/8"NCheX ....000cc0cecsensssnoees 1
12 C 18711 GEAR-steering ,......oeecevevenncncoacacaans R |
13 113- 206 BOLT-3/8"xX3/4"NCheX ....vcenvnes ceescssasssss 4
14  192- 21 LOCKWASHER - 3/8" . .....c0oeeneevenassncsnccanss 4
15 195- 2069 WASHER - 5/8"zincplated ...evevoeacceees e |
16 C 15096 BUSHING - flangednylon ......... e |
17 126- 16 KEY - Woodruff 3/16" X 3/4" ... eeesecerorsoscnoceaccss 1
18 C 16692 TUBE-steering .....ecccecee i\ ceecesns R |
19 219- 404 FITTING-1lubed5 ......... e e N tceascasonsess 2
20 C 12975 WASHER-5/8" .......00.. A 1
21 C 18017 CLIP - tinnerman (use with C18914 ring wheel) ..c.ccvees 2

Printed in U.S,A,

March, 1973



20




CASE MODEL 446 COMPACT TRACTOR

BRAKE ASSEMBLY

REF, PART NO, DESCRIPTION REQ'D
1 C 19250 BAND - brake R s e e v s e s s e s e e 1
2 C 13526 PIN - cleyis **** """ R EEEEEEE s e s e s s reesces 1
3 132~ 310 PIN-cotterl/e"xl" L R A A s s s ev s s scoo s 4
4 131- 1129 LOCKNUT-7/16"hexNC""""""'""""""' 1
5 131- 179 LOCKNUT-3/8"hEXNC s e er e rrrrrere s saaranence 2
6 195~ 104 WASHER-3/8"ﬂat .............. sesecessscsccone 2
7 C 19063 ARM - brake ***** ¢+« s s s e e v s s es s s e e s s 0. . 9
8 C 19064 LINK - brake ****°c***sseces R R R R
g9 132~ 321 PIN - cotter 3/32n XM ¢¢cccecrersstosncscscrssconcn 6
10 C 19179 IINK -brake **********2cscccssssssassssscsesons 1
11 C 19251 LINK - brake band ........... ‘e ® ® e e 00 s ee 0o s mao0e e 1
12 141_ 4 Pm-C].eViS %" s e 008 0008 aa R R R EE R R EEE S 1
13 C 18871 SPRING-return ........ LI R A N I IR B R R A N BN R ) 1
14 213_ 4 CLEVIS -------- R EEE L N R e A A A ) 1
15 C 19187 ROD - brake 220, 222, and 224 *** - """ cccccecccec 1
16 C 19186 ROD-brake444 ® ® 8 0 % 0 P8 0 B SE L0 6B 0 s G8 s 1
17 C 19183 ARM-brakerod ==-=-----cssecce=s 1
18 138- 319 PIN - roll 3/16" x1-1/4" ++sscoses 1
19 C 19243 PEDAL - brake ass'ly *ccccecven 1
20 131- 164 NUT - centerlock jam =-==+=*c=+. 2
21 C 16164 TAB - lift control =cses s s s s EEEEREEEEREEEEREN 1
22 C 18147 LEVER_brakeloek s o0 00 oln v o " e s e s s e e e e e 1
23 C 16379 SPRING - brake lock <=+« -« \0 e e ceecaeae 1

® 8 & & 4 8 a8 8 b o b b b o e b S b s e s e o0 2

LR SRR R S A S 3 B R NN O SR N N N S S S N ) 12

Q=T i M=
>Q00RQP»0
©
]

[\

Printed in U.S.A, March, 1973






CASE MODEL 446 COMPACT TRACTOR

HYDRAULIC SYSTEM

REF, PART NO, DESCRIPTION REQ'D
1 C 18885 PLATE«~pumpmounting e« eoeoeceseeoccsevscssccscscssnscs
2 113- 233 BOLT - 3/8 x 1-3/4""NC hex, support mounting «««»seose s
3 114- 200 BOLT -3/8x1 NF hex, pumpmounting « ..c.ceeoeeecoeess
4 192- 21 LOCKWASHER - 3/8" zincplated .cceeceeccococccscos

5 T 33565 KEY - square1/4x1" (engine shaft) e eeeveeeecocecanes
6 C 18916 COUPLING - pump (Repairs page 51) . cc oo .. ceececans
7 C 19045 PUMP - hydraulic (Repairs page 51) s ccecoeeasencecas
8 C 17236  FITTING - hydraulic 3/4T x7/8" "O" RING s+ s seceeeass

9 218- 5007 "O'" RING - 5/8" for C17263 fitting « +cve oo ee. ceeees
10 C 17622 SPACER -pumpmounting e .csesoeecvscscosassssanas
11 214- 258 CLAMP - hose, holds C19237 against C19191 (mounting guide).
12 C 14195 EXCHANGER -heat e e e s s e ccssssassscoccccecoes cses
13 214- 8 CLAMP-hoSEe eccsccceoces s eeerersscsrcesesasenns
14 ¢C 14245 HOSE -rubber 3" ..ccccecsccccccas ses v s e v
15 C 18580 RESERVOIR -hydraulic0il . ......0c0ccseccooccoeecs
16 C 11529 CAP-reservoir withinsert ., ... .eceeeeeeecccoccccece
17 C 11545 INSERT -reservoir cap ........
18 A 70100 STRAP - reservoir mounting ,..... . ceescsescccan
19 173- 215 SCREW -~ 1/4x1-1/4" round head ma
20 129- 504 NUT - square 1/4'" NC zinc plated (N3 . ..... teeeceana
21 C 18797 HOSE - hydraulic, pump to valve S esecceccnsasaana
22 218~ 5006 "O'" RING - 1/2" for 218-8066\tit e e e s e s esssansecse
23 C 19191 TUBE-valvetoheatexc cecsescecssscensens .
24 C 16687 TUBE-valvetolowermo
25 C 17898 TUBE-valvetoupper pott
26 218- 5107 FITTING - motor port,(90°el6ow "O" ring ... . ...
27 218~ 5007 "o RING-5/8" =5107fitting .. ..t e cccccenen
28 214- 14 CLAMP - hose e s s v esrssesersssssesannue

29 C 18713 VALVE - hydrai v trol, two spool (Repairs page 53) ..

31 131- 351 NUT-I(mk > hex LI I A R A L I I I I N B N N S N S N 'Y
G ~hydraulic valve 5/8T x 7/8" "O"RING ........ .

Pt P ek bt DD GO DD DO b DD DO DO b bk b =tk DD DO DO b b bt DO P bbbt WD b et et et b D DD WD

33  218- 5007 RENGO- 5/8" 0r 218-5082 .+ v v oo v v s vn e
34 A 30095 [ pfOr to transmission case
35 C 14655 hydraulic (Repairs page 55) . ... .cveeeececcensn
36 166~ 86 =1/2"x1-1/4"NCflanged 12 pt. ..o eeevesccons
37 C 14619 Fj¢ =rubber 4" |, ...ttt e e r s onenonn
38 C 1923% E - rubber tank topump ........... Ceeieceneanas 1

Printed in U.S.A, ' March, 1973



24




CASE MODEL 446 COMPACT TRACTOR 25

SPEED CONTROL

REF. PART NO, DESCRIPTION REQ'D
1 A 37247 KNOB - Sspeed COntrol « o o o o v oo o v vousenns cesssscssaas 1
2 C 12093 BUSHING - 1ever v e ceeeeoon-. P e s s s s s s et eececnea I |
3 C 18857 LEVER - speed control ....... e et ee ittt teeseenn I |
4 C 17612 SPRING - COMPression  «eeeeeeeeeecenns . |
5 C 16730 WASHER - oilite «coe ... T ecesseseccncccces e |
6 C 18742 ROD - control .o eeceeecasss e tecs e s et sscsances ees 1
Vi 129- 122 NUT - 5/16" NF hex, zinc plated ....... st erecencecanaa 2
8 C 19025 JOINT -ball o occvcee.. T T |
9 195~ 521 WASHER = 5/16" &4 it eeenenneen e e e s s e csseseconcn e 1
10 132- 320 PIN - cotter 3/32'" X 3/4" ... eeeeennn cesesessseas 1
HYDRAULIC PUMP AND COUPLING
1 C 19045 PUMP-hydrauliC ««eeeececessa. R . 1
2 C 15729 PIN-dowel ..cnvennroneeedtNCceeenooconneene. 2
3 C 19113 COVER - back assembly « - v v v e Vet e v eennn.. cees 1
4 C 15731 GEAR ASSEMBLY - driven . c et e st sessenennae 1
5 C 15732 "O"RING  ...... @ ........... cereeas 2
6 C 15733 BODY -pump ..... @.. ........... . 1
7 C 15734 COVER-fron R BN L I |
8 C 15735 SEAL - rotary \° ........... ceeead 1
9 C 19114 GEARASSEMBLY-@ e, a1
10 C 15737 PLATE-wear .o v e ee.-. sr s s e e st s aastacenes 1
11 C 15738 SHIELD - heat . s s e s s et sscacncen T |
12 C 15739 GASKET . .e/ro) N e ee .. t e s e s s s e s csaessesenences . 1
13 C 15740 SEAL . @..... ......... c s cersssanenanane 1
14 C 15741 e e e e s e cansss st e eesnnnenen eeasses 4
15 ¢C 19207 /8 2 3/4" ....... t e s s et s asseassecnnn e 1
16 C 18916 ¢y« J B |
17 NSS der item 16) ....... et e scsecnenenn P |
18 NSS order item 16) ........ et s et s st s cecane e 1
19 C 15036 3 T e s e e e s e st s eanceecaen e T |
20 83- 55 Q- EW - set 5/16 x 5/16" NC sockethead .......... cee 2
21 C 19115@ ASHER ........... Cee e et aist et e e 4

Printed in U.S.A. March, 1973



286




CASE MODEL 446 COMPACT TRACTOR

HYDRAULIC CONTROL VALVE (TWO SPOOL)

REF. PART NO, DESCRIPTION REQ'D

C 18713 VALVE - control, two spo0l . .4 vevecevenecnsoasesas 1
1 A 60273 RING - retaining ........ cessecsenae secscesssen 2
2 NSs SPOOL - motor (Order C18713 valve) «.ece.. ceaesee 1
3 NSS SPOOL - float (Order C18713 valve) +veeseeveseesses 1
4 A 7982 SEAL-5po0l v vveeeenen errecrerssrasasssesases 4
5 NSsS BODY - valve (Order C18713 valve) ...:.cceea. cenees 1
6 211- 9 BALL - steel 5/16" .. .uevueeescocsoosssssnneas 1
7 C 17432 SPRING -relief ......ccc000-. er e e v e s escecnean 2
8 C 17433 SCREW - relief adjust S tostesscscscacssssanens .o 2
9 C 17435 GASKET ~relief adjust €ap «veveevveescanscecacs 2
10 129- 531 CAP - adjust screw ceesessessse s cassesecces 2
11 C 17439 DETENT - spool e s s e s s s s s s s s asassescsecssen s 1
12 C 13200 SPACER -detent ...ueeceeeerecssosssscascsssas 1
13 C 17441 SPRING - detent return = .+ . v ceveveverecocscnccvsss 1
14 C 17440 WASHER - YetUrll i evvvevecceceeccacanancanees 1
15 C 17445 SPRING - relief, tapered «.ecceeeecscasosescsacsse 1
16 211- 7 BALL - steel 1/4" ....... . |
17 C 17438 COVER -detent v ovvveeeoessos N e cocecanssas 1
18 C 17443 SCREW -detent  ...¢.ocesose Ny e scsscsesssca 2
19 C 17444 SPRING - detent . ... ........ . 2
20 169- 114 SCREW = COVer. i i iivves s a0 Gl s ooene ceccencs 2
21 221- 841 PLUG - Pipé = vuvon., @ 1

1 Cc 13360 DRAWBAR ... 0080 e ccceenn ctessessetsaneanans 1
2 192" 23 C plated 5 & 8 & 8 4 46 & 8 S S 06 b s s oo 2
3 113- 424 Zlnc plated LR Y B L R R I S I I ) 2

Printed in U,S., A, March, 1973






REF. PART NO,

C
L
NSS
NSS
C

L= I - IS T O L
Q
&
5]

wn

-
[=2]
OOL"OOOOO%OO%OOOOOOO

7]

CASE MODEL 446 COMPACT TRACTOR 29
HYDRAULIC DRIVE MOTOR
DESCRIPTION REQ'S
14655 MOTOR - hydraulic *-+scccscccosocan R
30654 RING - retaining s+ csccveessescscccncencccnsn vee 1
SPACER - (See kits below) S * s s s e s e sEbbrean0senes s s 1
SEAL_oil (Seekits belOW) ........ * e e e 00 a0t 088000 1
14827 HOUSING ASSEMBLY st ecceccsosscssses RN |
14837 ENDCAP scv--- C e cceccer s st st tscecrereaconasn 1
SEAL_(SeekitsbeIOW) ------- R R R T T e 2
14828 SHAFT-coupling 48 46e0 000000 ecsoo0soeaca teeees ]
14829 DRIVELINK *+ccrrosessoasasanccscacanasceaes cee 1
14830 PILATE - wear s+ scccsscocca N I I T |
14831 ROTOR ASSEMBLY 4o s e scescennsassease sesees ]
14832 PLATE - manifold L R R R R R R I N R N N TN S A S SO - 1
14833 MANIFOID **cccscascocesce L R A I I I AT |
14834 COMMUTATOR AND RING SET -+ -+~ - R |
RING - sealing (See kit below) *c*++ccceocecnan LRI 1
14836 SLEEVE cccccceoce cereresscrsreccnssnasssans ]
14838 BOLT - 3/8" x4-3/8" NF hex cccceosecses ceseeees T
WASHER_backup’ 010" e s s e R N R I 1
19037 KIT-"O"ringandseal ....... o eessosesessessss ]
19041 RING-Sealing"""'-"' DEEEREEEEEEE seeees 1
19038 SEAL - dirt (not used - thro tem) esssccccecene 1
18382 SEALr ¢ ccvoeesen ....@.................... 2
19039 SEAL ¢+t ceccoccas e e e s e ecee esescces seese 1
30654 RING_retaining.o. \noncl.!lcclocloota ...... 1
19040 SPACER-Seal---- » R EEEEEEEEE TS 1
19212 WASHER - back u e s s evescessasssssecnseess 1

Printed in U,S.A.

March, 1973



30

4_@
\
\
\
\
\
\
)

N e o e E e e - — - —

AEFEN A LN

SN\ T

{1 AN 1]
PN\ U |2
. JM I
o S I W | N

L N—"m
< N



CASE MODEL 446 COMPACT TRACTOR 31

TRANSMISSION AND FINAL DRIVE

EF,

)

ART NO, DESCRIPTION REQ'D
13770 CASE - transmissSion « s s s st vt eceeecocececcancnsnsansa
12713 BEARING -flange eoescccesocosocssoscssancscosocnes
16744 BEARING"ﬂanged ® 5 & 2 8 P 0 S P S PO LS BB GBS0 G0 00RO
31945 SEAL-axle 4 5 6 6085 460000000000 000200008 88sEeGEES
13241 BEARING - SIEEVE e s ceo e cscccccoccncnsssnssesss
13385 BEARING-SleeVe ® © e+ 22 08 008800000800 0e000c000see

1- 4 PLUG - filler and drain 1/2" . . . . « teesesestssasecssnne
13266 SEAL-Shift TOAd ¢ e e c e s s e s s aceeccessnccosessensess
13211 BEARING - roller,input shaft «ccccecessacsscsvceens
12723 CAP-ShiftrOd 4 68 68000000 c0ss0 s 0PNt EEBEBSESGGS
12722 SHAFT - axle, Short R.H, s ececeeettecconsssccssnenss
12721 SHAFT ~axle,long LLH, c c e et ceeecnnsassssasccnnns
52144 RING - retainer, axle s e s s s e s st eocvorescansnsncscs
13196 GASKET - tranSmission COVEr sscsecesescacocasovsss
13197 COVER ~ transmission e+ «ecs o« s s e s e s s sesssessesasn
50096 BREATHER-transmiSSion L R I N R R O N S S

2- 19 LOCKWASHER-1/4" S ® @ 200002000 ® & & 6 o2 00000090
3- 1 BOLT'I/?XI/Z"NCheX '0-00®00--05|10.--

©W-TMme N
Baauouaaa

b
N o

12725 FORK = Shift . v oo oveseesen.
16339 ROD - gear shift .......
14168 RING - retaining .........c2
14644 GEAR - cluster input , ..\ .. chesceescecrenenee
12551 GEAR-high41tooth...X....................
12552 GEAR - low 55 tooth ..

16295 KIT-diﬁ- 4and35) s s o0 0200 B0t Esan

® s & 4 ¥ B e & & e+ " 0 s

[
©
OOOOOOO:;>OOU§OOOOO

12559 WASHER - pin Q\»
12560 PIN - differeniia 35 .t ee et sscsesvacessessrarene
17820 PIN - differential) tross lock ce s e rrrasessenenesaseneae
12561 SCREW- 3/ 8\x4 4"NCheXcCap ...ceeeenvnnnnoncnonse
366 NUT 3
12718 WAS

LR N I R A B N I R R A R I BN Y

DO W Bt DO DO DD et bt et b DO P b ) O bbb bt DD b b bt b el D B GO DD DD

ifferential . ........c0i0receeccnnennanaas
14223 W BPACEL 4 44 e vceessovossascsscccnnsonceaseas UAR
12965 brake idler .......cveveceescsccsoceccccens
14222 - retainer, brake idler ., ... .00 eceeeecesecocccces
13261 EDRUM ., ..000t0taccccccccanonsnnsssccsas

28 Y - Woodruff, brake idler ......ccceeeeccencennn .
PIN - roll 3/16 x1-1/2" . .......

W

L3
OOOOO;ONOO

—

[ |

b b b b b

*Must be iced in sets of four using two C12558 Pinion Gears and two C12557
Differential Gears

Printed in U.S,A/ March, 1973



32




CASE

REF. PART NO.
1 C 19661
2 219- 404
3 C 18251
4 132- 310
5 C 17734
6 Cc 17249
0 C 17250
8 13- 614
9 131- 178
10 C 16163
11 A 317247
12 C 12093
13 132- 320
14 195- 533
15 C 16730
16 C 17612
17 195- 521
18 C 18742
19 129- 122
20 C 19025
21 113- 207
22 131~ 178
23 195- 104
25 C 18888
26 C 18713
27 218- 5056
28 C 17224
29 C 18318
30 C 16133
31 C 19104
32 C 17732
33 NSS
34 NSS
35 NSS

C 17268

Printed in U.S.A.

‘SPRING - control lever cses

MODEL 446 COMPACT TRACTOR
J30 HYDRAULIC LIFT

DESCRIPTION
CROSS SHAFT ASSEMBLY ccsecscccescossssansscsasns
FITTING -1ubDEe e« s ssvosesncescscosescrssnesosssscnse
PIN - cylindertolever e.ccrecccecccoscccccncccncces
P]_N-cotterl/a"xl" D R I N
HOSE-long secsccesscccsce e s e s e s essssesenresecen s
BRACKET - mounting, t0p . .eccccooccsosncccsasscncs
BRACKET ~ mounting, bottom .......00cccecocccaseas
BOLT - 3/8" XT7/8"NCheX +.veveeevenonncocenncnns
NUT = 3/8"NCHheX  ti.eeceecccecccocccccocncnns
LEVER - lift control .....cceceecesesssscencssnssss
KNOB - control lever ......
BUSHING - lift lever ..eeceo-
PIN - cotter 3/32" x 3/4" ...
WASHER - 1/2" . .v.veenen
WASHER -oilite ..........

WASHER - 5/16" ® * 20 s 0 00
ROD -control .......cccvevceaes
NUT - 5/16 NF hex ® o a s s

BALLJOINT ....cccscesceecs
BOLT - 3/8"x1"NChex ....
LOCKNUT - 3/8" NC hex .

WASHER - 3/8" x1-1/8" O,
PIN - cylinder foot ....
VALVE - hydraulic, two s

FITTING - valve (Inclu 004 "O" ring) ceessccscea .
HOSE - Short ..... o LS5 6 0668606000 ce 00 e o s » .

SEMBLY ® o 9 s 0 0 s 02 000 e

® @ o 0 8% 80 0 00 s e OO

March, 1973

o
3
o

Pt DD b bt peb bk b ek et DD b b DD DD DD b b bt b et et b b b b b g S DN DO Q1 b b et



34

D,
(19
(1)
\ » o Uy
AR P8 h
e - ;
(-
»iu—
s

i

TO ENGINE
STARTER

® To ENGINE
CONNECTOR



CASE MODEL 446 COMPACT TRACTOR

REF, PART NO,

1 C 19228
2 C 14565
3 C 14566
4 Cc 19055
5 223- 20
6 C 19231
7 C 19232
8 Cc 19229
9 C 19230
10 C 14553
11 C 19378
12 C 19379
13 C 14537
14 C 18389
16 C 19234
16 C 14302
17 C 19562
18 C 18197
19 ¢C 17976
20 C 17763
21 C 18115
22 ¢C 16239

Printed in U.S.A.

ELECTRICAL SYSTEM

DESCRIPTION REQ'D

HARNESS_wlre L I O
CABLE - battery to solenoid (Red 10-1/2'") e cosscscu.n

CABLE - battery to ground (Black 12'") «+vsseseeesceccecsn .
WIRE - solenoid to PTO safety switch (Black 21") + =+ o cooess
FUSE-20amp, sc+vcocccavesnsnsassanncen
WIRE - ammeter to rectifier (Red 9"") +ccseeevceaanen,
CABLE - solenoid to starter (Black 18") «ccccocvesaacacs
WIRE - solenoid to ignition switch (Yellow 9") ««+. ... ceves
WIRE - solenoid to ammeter (White 8-1/2") csseessescon.
SOLENOID - Start +cccsseesssnsovocecesocnsosoncss
CONNECTOR - regulator, 3contact «<ccsscoececcccacs
CONNECTOR-engine’Zcontact eeoensaae s e e s e s s sseene
CON'NECTOR-headlamp I R R R R T T
AMMETER - 30-0-30amp, +-s+cscescocsccccossaonnea
REGULATOR -=rectifier s s e cc o e ces v s cessasssssccecesse
HEADLAMP ASSEMBLY - 12VOlt s+ecccccecocvcnsanas
SWITCH-neutralsafety D I R T T ce s
BATTERY = 12VOlt ssceoscccaen B (0
SWITCH - ignition (Includes key) +« s «@( N\ Voo eeoenns

KEY - ignition eccececovesans Cecencennen
SWITCH - PTO safety +ecoc«-o
STRAP-batteryholdden sensoh\eslhoeecee s e reesnss

At
@&%

March, 1973

Pt DO b b ek b D) oot b bbb et b ek b b ek ek ek ek b b

38



36

5

\

2

.
e

Q




CASE MODEL 446 COMPACT TRACTOR

ELECTRICAL SYSTEM HARDWARE

REF. PART NO, DESCRIPTION REQ'D
1 c 14060 NUT -DackUp < «esvcoccesocecccsosscannnnnnssaans ]
2 C 17921 NUT -escutcheon s s s v e o eccnecees L N T S SO 1
3 131~ 629 NUT-speedtype"U”-.-... ..... L N N S S SPA U 4
4 187- 1047 SCREW - #8 x 1/2" self tap, Phillips « ¢+« s« -« teccrsscecs 4
5 113- 3 BOLT-1/4"x3/4"NChex ..... s s s e s s 00 s00e000e e e 2
6 129- 101 LOCKWASHER-1/4" L O N T I I R 5
7 192- 19 NUT-1/4"NChex ..... L R R I R N I I e s e 00 2
8 111- 131 BOLT-1/4"x1-1/8" NC rd. hd. squareneck ****e-cceess 9
9 193- 57 LOCKWASHER -1/4" external tooth * = ===+« M
10 111~ 202 BOLT - 5/16 x 3/4" NC round head, square neck * - * » * sreeee
11 129- 102 NUT-5/16”NChe e s esecescasoa I R 1
12 111- 108 BOLT - 1/4" NC round head, square neck = - *** R A |

C 14302 HEADLAMP ASSEMBLY 12VOlt s+ e svceecsecvecaaces e 2
13 C 14303 LENS_headlamp R EE e+ s 00200080 b6000000ae 1
14 C 14304 GASKET_headlamp ® ¢ 80066000000 secrreeeessEss e 2
15 C 14305 BULT - headlamp 12 vOlt s e svsescecectcencccccsas 1
16 192~ 20 LOCKWASHER-S/IG" .......... L R 2
17 129- 122 NUT -5/16"NF hex **ccesessosccericNecossssssaas 2
18 129_ 27 NUT-#IONFhex ------- s e e 000 3 e 6o s 00 essnee 2
19 192~ 18 ]’_,OCKWASHER#IO...... ....... NP roeessosssccsoroe e 2
20 C 19246 HOLDER"StrlpSWitCh R E NoJo o o0 0 e seeeese e 2
21 182- 523 SCREW - #10 x 7/8" binder he . Jpeescececcces ceee 2
22 195- 513 WASHER-#IOny].On"-'°° --Gnoooooocooanonucuo 2
23 C 19254 WASHER_13/64" s e s e NP esseencocscs s re e s 2
24 129- T Nm_squa_re#IONF o e " e B et s s eesesseeesna e 2
25 187~ 485 SCREW - #10 x 5/8" selff4 €X *rrrrsctcssctccccncs 2
26 193- 70 LOCKWASHER - #10 ext&rnaltooth ««cse««-- ceresenaa. 2
27 ¢ 10836 NUT - speed c e teessessasenastseenana . 2
28 129- 660 NUT - #10 - 32 UNf\héxbrass (use on ammeter minus terminal) 1

Printed in U.S.A, March, 1973

37



38

 Q
-
T ©

FITTIS
4. Boaumon

BEFORE 'S POSITION:
[l

nnnnnnnnnnnnnnnnnnnnnn



CASE

REF, PART NO,

321-
321-
321-
C

321-
C

321-
321-
321-
321-
321-
321-

OE-TN P W -

ek b
N - O

Printed in

2501
2500
2503
14066
2111
14539
1786
2487
1788
2110
1785
1571

U.S.A.

MODEL 446 COMPACT

DECALS

DESCRIPTION
DECAL - hood L.H.
DECAL - hood R.H,
DECAL - instrument panel.. ...
DECAL - gasoline s cessossseses
DECAL - attachment drive
DECAL - hydraulic reservoir
DECAL - ignition switch ¢ s 2 s c e«
DECAL - caution « « ¢ o+«
DECAL - shift range
DECAL - parking brake
DECAL - float
DECAL - "CASE"

¢ o 8 0 ° 8 e 0 280
-----
® & 8 8 500800
e e o 08 088 e
------------
TR B N A LR TR Y )
e * a0 e e 0e
---------
® 0 0 6 o s & 8000080080
6 0 0 88 098 28000900 0

TRACTOR

March, 1973

Pub ek b ek b b b b b b ek i



40




CASE MODEL 446 COMPACT TRACTOR 41
H26 THREE POINT HITCH
FRAME, LIFT RODS AND ARMS
EF. PART NO., DESCRIPTION REQ'D
C 14977  HITCH PLATE ASSEMBLY , ., ........... cheienann .o
219- 405 FITTING - lube ceeecennn Gt ereeseesrsestanenans
C 14722 NUT - ll'ft rOd -------- - - . . ) ® o8 5 0888800

138- 309 PIN - roll 1/4 X 4" | . . i\ iiitennnnnnnnnnnannoenns
132- 91 PIN - cotter 3/16 x 1"
195- 541 WASHER - plain 5/8" |
C 14715 ARM-1ift . ,,........... cieseenae thteees i aeaaes
C 14991 CHAIN - stay 19 links .
10 113- 118 BOLT - 5/16 x 5/8'"" NC hex, zinc plated

R
1
2
3
4 C 1472¢ ROD ASSEMBLY - R,H, 11ft
5
6
7
8
9

11  131- 176 NUT -1lock 5/16" NC heX ... ...iieervecconeocnnnns
12 B 52118 PIN-klik ., ,.............. ceereeceans ceecesnas
13 A 30338 PIN - KUK |, ... ...iieieeueeeunenennnnnonennnns ..
14 C 14725 ROD - 1ift LH. |, .., .. .0ttt eeeeneenncneonenaaaans
15 ¢C 14717 PIN - clevis ., .. et s e et esesn s et et et cacannne

C 14712 LINK ASSEMBLY | .., . ........cceeenneenn crecesere
16 C 14703 CENTER TUBE ASSEMBLY _ __, c e e e eceeceesecece
17 C 14709 BALL END ASSEMBLY R.H. THR t e s e s e e cese s
18 C 14710 BALL END ASSEMBLY L.H, THR ceecescsneene
19 138- 59 PIN - roll 1/8 x7/8" , G eeeaeseeeees
20 C 16128  PIN - clevis 5/8 x 3" ....

CYLINDER AND D BAR MOUNTING

C 14977 HITCH PLATE ABSBEMBLY | ... ... i iieieea.
C 14975 PIN - lower cyli mountmg Ceereene.

C 14976 PIN - upper er mountmg
132- 310 PIN - Q9t

113- 417 BO S VY
\

[0 SR C S ]

Printed in U.S.A, March, 1973



42

I, \
N4

o
te
o




CASE MODEL 446 COMPACT TRACTOR 43

MODEL H26 THREE POINT HITCH AND MODEL
F27 HITCH ADAPTER

HYDRAULIC CONNECTIONS AND COMPONENTS

REF. PART NO. DESCRIPTION REQ'D
1 221- 1134 NIPPLE - 1/4 X1-1/2" +ecuuuneeenennn terecenenenee 1

221~ 1375 ELBOW -~ 90° v vt veeevonnecnnnconnnnns S |
3 C 17188 HOSE - hydraulicshort .....c¢cccc.ce. ceesnccese eseess 1
4 C 17189 HOSE - hydraulic 10Ng + s s e s cescssecscasasacsccansoes 1
5 218- 5291 FITTING - tee (Includes 218-5004 "O'"' ring) «eeeesseeseves 2
6 C 19468 CYLINDER ASSEMBLY . ¢ ¢t e ccecceccncancosococoscse I |
7 C 15768 BODY -~ cylinder « e e oo secasnosssa cesesessscannas 1
8 C 19469 ROD AND PISTON ASSEMBLY - v et svsaccecossscacass 1
9 C % 14692 FOOT - cylinder . e et v eecceceeaeonnnaaacnnnsens 1
10 NsS SEAL ~ Wiper + . e v eeeeeenscecsoscsnssansssseses 1
11 NSS "O"RING cececeeacsccsosencacas O
12 NSS "O"RING vt cessnvcssnssscnccscscscacscnccscnncccsse 2
13 ¢C 17268  KIT - seal (Consists of items 10,11 and 12) ¢ e e e e v v enssoass 1

MODEL F27 HITCH ADAPTER

C 14872 BRACKET - hitch adapter ....(( 3. ceecceccccocasss 1
C 14568 PIN - drawbar .........@ et essconeane

113- 425 BOLT-1/2X3"NChex’Kte-..-...-............4

L7

Printed in U,S.A, March, 1973






CASE MODEL 446 COMPACT TRACTOR
H24 SLEEVE HITCH
REF. PART NO, DESCRIPTION REQ'
1 C 14867 HITCH FRAME ASSEMBLY e coostoosoesctcceccncsoas 1
2 C 14457 ARM-1lift ....... ceseseecnanse T |
3 195- 541 WASHER - plain 21/32" s e venvresesesronacasosncnsas 2
4 € 10898 PIN=SATELY + v eeenencncncncnsacasanannnananns 2
5 C 14459 BRACKET - hitch mounting R.H, e |
5 C 14460 BRACKET - hitch mounting L.H. P |
6 113- 417 BOLT -1/2x1-1/4"NC hex, zincplated «..-cccoeecenen. 4
7 192- 23 LOCKWASHER - 1/2" zinc plated +cceccessesscsccacss 6
8 C 17219 PLATE - Lift lever «ccocecececcccscccacscnosscansss 1
9 113- 417 BOLT - 1/2 x1-1/4" NC hex, zinc plated +.c.eoceacaccas 2
10 129- 105 NUT - 1/2" NC hex, zinc plated ceeseseesnssssenssenee 4
11 195- 545 WASHER - plain 3/4" zinc plated <« cccevecececccnncene 2
12 132- 306 PIN - cotter 3/16 x1-3/4" «ccccceeccnn. fcectaeecaaes 2
13 113- 421 BOLT -1/2x2" NC hex, zincplated «cceececocsccsscas 2
14 C 14568 PIN-drawbar +.e..se0cesesessosssacccsnscscnsanse 1

Printed in U.S.A, March, 1973

45



46




CASE MODEL 446 COMPACT TRACTOR

REF. PART NO.

1
2

3

[0

NSS

111- 530
111- 531
92- 8
129- 105

Printed in U.S.A.

D10 WHEEL WEIGHTS

DESCRIPTION
WEIGHT - wheel 15" & 16 (Order as Machinery Item)
BOLT - 1/2 x 2-1/2" round head, square neck, NC,
zinc plated
BOLT - 1/2 x 2-3/4" round head, square neck, NC,
zinc plated
LOCKWASHER - 1/2" zinc plated
NUT - 1/2" NC hex

March, 1973

REQ'D

cood B B

47



a8




CASE MODEL 446 COMPACT TRACTOR 49

MODEL H18 FRONT END WEIGHT BRACKETS

REF. PART NO., DESCRIPTION REQ'D
1 C 16581 BRACKET -mounting «reseococsescococosossassccaas 1
2 (] 17161 BRACE ~rear e s s e s e s ecesccocscsecoos s s e vesscsee 1
3 C 17162 BRACKET - weight mounting -+« c+ .- ceevesans I {
4 113- 417 BOLT - 1/2x1-1/2" NC hex, zinc plated *s+ssssesecccecs 8
5 113~ 443 BOLT -1/2 x6-1/2" NC hex tesessressescasesessces 2
6 25- 108 NUT - 1/2" NC hex, zinc plated « s« e s eoeceecsn. secrecass §
7 192- 23 LOCKWASHER - 1/2" ««.ss Ceesssescs s s ussescaacnne 8
8 195- 533 WASHER - 1/2" zinc plated sersseserssesevscsasencs §
MODEL H13 WEIGHT BOX
1 C 17859 FRAME - weight boXx - cccccceccesoncsoas P |
2 C 17863 BOX -weight «ccctecccsasteccsccnsscccscsscacaces 1
3 C 17860 SUPPORT-weightbox cevesesresrsrrerssasenessssses 1
4 C 17636 PLATE -hitch s e+ s 6 et v s cacsed/obsocscscncsssess s 1
5 111- 317 BOLT - 3/8 x 1" round head, square(e I N R
6 113- 207 BOLT-3/8x1"NChex =-+-¢- S
7 129~ 103 NUT-3/8"NChex «++-o- cte et s eesnecsensan 7
8 192- 21 LOCKWASHER - 3/8" .....@)..................... 7
9 195- 525 WASHER - 3/8" ... “<> ccoscencccenne P

Printed in U.,S. A, March, 1973



S0

—

u \

S

AN A
s
NN T/
Wy

14 177
il
£ st

s _ '

Fa sy S e~ Nl

I NUEN S LI mmPN /

WAL a4

PG I SN

T T I07 WA

NNN e

A NR
Ny

T sz m
Py
NN
o N

AN

'{.4
57

7
L MR

P
[N a s N
Nk W
AR 7are ]
el



CASE MODEL 446 COMPACT TRACTOR

J-17 HYDRAULIC PTO KIT

REF, PART NO, DESCRIPTION REQ'D
1 C 18281 VALVE-PTOCONIIOl .. v evveennsesscesscssansanse 1
2 218- 457 FITTING - straight 3/4" NPT X 5/8"tube e veveoeeooonaaes 1
3 218- 494 FITTING - elbow 90°, 3/4" NPT x5/8"tUbE < v vovevereeaes 1
4 218- 927 FITTING - elbow - 90°, 1/2" NPT x 1/2" female NPSM swivel. . . 2
5 C 19418 BRACKET -valve mounting . ....eeoceoescsvooncseaes 1
6 113- 206 BOLT - 3/8"hexNCx3/4" ......... cevesscnsescses 4
7 192- 21 LOCKWASHER - 3/8" 4.t ieeovococcnaanennaconns .o 4
8 C 19401 TUBE-pumpto PTOValVe ... veevvesssocncsvesecea 1
9 C 19400 TUBE - PTO valve to travel control valve +ovveveveenecses 1
10 C 15389 CLAMP-doubletubing o coeeeeeeccvosncsccess essee 1
11 C 19424 "BAR-ClamMP ... vcvnsesssvoeneeescansnosssasass 1
12 113- 102 BOLT -5/16"hex NC x3/4" v veeeecenen e |
13 129- 102 LOCKNUT - 5/16" NCheX v veeevcescccossseeconeneos 1

1

14 218- 5232 FITTING - 90° swivel elbow 37° x 37° flare 3/4" NPT x 5/8' tube.

Printed in U.S.A, March, 1973



82




CASE MODEL 446 COMPACT TRACTOR

J-177 HYDRAULIC PTO VALVE

REF. PART NO,
1 C 18281
2 C 11891
3 132- 5
4 36627
5 C 19422
6 T1- 410
7 33628
8  NSS

9 C 11895
10 95- 4
11 75- 48
12 C 11893
13 C 11901
14 C 11892
15 C 11886
16 C 11887
17 169- 108
18 C 19423
19  221- 842
20 D 39712
21 T 40189
22 A 55894
23 211- 11
24 C 18417
25 A 27891
26 A 37247
27 C 12127

Printed in U.S, A,

DESCRIPTION
VALVE = CONtrol o o e c o ¢ e e s e s s s c o oovosvoscosesas
SEAL-U..cup. .......... L R
PIN - cotter 1/16" X 1/2" - eeeerensocsacens
PIN-handle ecevovecsncccnnnnnnan
BRACKET -handle « » e e e o c o c s s oo eoooeascaesn
SCREW - 1/4" x 5/8" NC fillister head e ¢ e ce ..
LOCKWASHER - 1/4" o eeceesnnanan
BODY AND SPOOL ASSEMBLY (Order C18281) .. .
ADAPTER-spool .......... e s e s e s ess s ea
WASHER - plain 1/4" s eecenreeecesn cesene
SCREW - 1/4" x1/2" rd, hd. machine ««.ee.e...
BONNET -datent  .....c0.c.. cesescsecsen
PIN-detent ...vveveeenceocenncans cree
SPRING - detent . . ..0tvrereeeeceocceens
WASHER - detent spring ..... cecses st esensa
CAP-detent ..sveveeeoencennones ceens
SCREW - bonnet 8-32 x 2-1/4" fillister head ....

LEVER-Valve ® 8 4 2 0 000 0005 L] . e s s 0 s

SHIM - .010" thick  « v ggﬁ.. .....
SPRING - relief ......... .........
SHIM - .020" thick ... @ .......... .
BALL - relief 3/8" .. Q0N s e s s eencesnnes
SEAT - relief Xo
no" RING-reliefseat .........
KNOB - hand throtﬂ% et ee e e e

BUSHING-IIY].OI’I e /e a0 0 s 0 * ® 0 e 8 00000800

March, 1973

53



54

YW
Nt AT
“~

o
217078

it K722
NV A

Nami e~y
=




CASE MODEL 446 COMPACT TRACTOR 55

MODEL J-19 FLOW CONTROL VALVE KIT

REF. PART NO, DESCRIPTION REQ'D
1 C 18722 VALVE -flow cOntrol .. soeeeosecoocooavocacnness ——
2 C 18720 LEVER-valve «scceces. s e ssssssss s s e raonanees -1
3 A 61683 KNOB-lever .escssecceccscccas D |
4 113- 12 BOLT -1/4"X2-1/2"NCheX seceeccccccenca seesensas 2
5 131- 1115 NUT -10ck1/4"NCheX +eeveeccosesocenecccnsans ees 2
6 218- 485 FITTING - elbow 90° 1/2" NPT « e vvvovveonncnonsnnnees 1
) 218- 445 FITTING - straight 1/2" NPT e veeeeececeea- I |
8 C 19402 TUBE-valveto PTOVAIVE « e v oo e e vasooscococennens . 1
9 C 19404 TUBE -bypasstoreturnline «..eeeeeeeevensonceenss 1
10 C 19403 TUBE - valve to tractor valve «.eeeeee.. ceceas S |
11 C 19405 TUBE - heat €XChANger < .o eeeeveeesocoosecnnes S |
12 C 19474 HOSE - rTetUIl «uvveesecocococcons S |
13 214" 6 CLAAMP-hose ® 9 2 00 8500806050848 060s00000e0 LI A A A RN 2
14 182- 515 SCREW - battery tray 5/16" x 5/8" pan head «...ececoes.. ]
15 218- 535 FITTING - 45°1/2 NPT X 5/8" tuDEe e e s e oo vovacnnnccnnae 1

C 18719 DECAL - valve, "SIOW - fa8t" s v e e e v e e vsevesocnsnsocees 1

Printed in U.S.A. March, 1973



NUMERICAL INDEX

PART PAGE REF. PART PAGE  REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.

33628 53 1 c 13211 31 9 C 14827 29 4

36627 53 4 c 13241 31 5 C 14828 29 7
A 17982 27 4 C 13261 31 40 C 14829 29 8
A 27891 53 25 C 13266 31 8 C 14830 29 9
A 30064 21 2 C 13360 27 1 C 14831 29 10
A 30095 23 34 C 13385 31 8 C 14832 29 11
A 30338 4 13 C 13526 21 2 C 14833 29 12
A 30881 17 1 C 13605 17 5 C 14834 29 13
A 37247 25 1 C 13716 17 6 C 14836 29 15
A 37247 33 11 c 13770 31 1 C 14837 29 5
A 37247 53 26 C 14060 37 1 C 14838 29 16
A 50096 31 18 C 14066 39 4 C 14867 45 1
A 55894 53 22 C 14157 7 2 C 14872 43 1
A 60273 27 1 C 14168 31 23 C 14975 4 2
A 61683 55 3 C 14195 23 12 C 14976 41 3
A 70062 21 8 C 14200 19 8 C 14977 41 1
A 170100 23 18 C 14201 19 7 C 149901 41 9
B 52118 4 12 C 14222 31 39 C 15038 25 19
B 52144 31 15 C 14223 31 37 C 15098 19 16
C 10317 21 1 C 14240 9 1 c 3 13 5
C 10657 7 1 C 14241 9 1 c 13 6
C 10836 37 27 C 14245 23 14 9 51 10
C 10898 45 4 C 14246 9 3 @ 10 13 33
C 11529 7 5 c 14291 11 @ 15410 15 9
C 11529 23 16 C 14293 11 15515 11 1
C 11545 i 6 C 14295 11 [ ©C 15658 11 1
C 11545 23 17 C 14302 35 @ C 15557 11 8
C 11580 23 16 C 14302 37 C 15719 1 9
C 11886 53 15 C 14303 %3 C 15729 25 2
C 11887 53 16 C 14304 c 15731 25 4
Cc 11891 53 2 C 14305 @) 15 C 15732 25 5
C 11892 53 14 C 14457 2 C 15733 25 8
C 11893 53 12 c 14 43 5 C 15734 25 7
C 11895 53 9 c 45 5 C 15735 25 8
C 11901 53 13 c 13 14 C 157317 25 10
C 12081 21 3 7 4 C 15738 25 11
C 12093 25 2 @ 34 15 12 C 15739 25 12
C 12093 33 12 @ 4537 35 13 C 15740 25 13
C 12102 1713 G 14539 39 8 C 15741 25 14
C 12110 21 < /f)C 14553 35 10 C 15768 43 7
c 12111 21 é%) C 14565 35 2 C 16128 4 20
c 12127 53 C 14566 35 3 C 16133 33 29
C 12224 C 14568 43 2 C 16164 33 10
C 12370 z@ 7 C 14568 45 14 C 16164 21 21
C 12551 31~ 25 C 14619 23 37 C 16170 13 2
C 12552 31 26 C 14644 31 24 C 16200 19 4
C 12559 31 31 C 14655 23 35 C 16239 13 23
C 12560 31 32 C 14655 29 - C 16239 35 22
C 12561 31 34 C 14690 7 10 C 16295 31 27
c 12113 31 2 C 14690 9 4 C 16339 31 22
c 12118 31 38 C 14692 43 9 C 16351 13 28
c 12721 31 14 C 14703 41 16 C 16362 13 12
c 12722 31 12 C 14709 4 17 C 16363 7 4
c 12723 31 10 C 14710 41 18 C 16373 13 24
C 12725 31 21 C 14712 41 - C 16374 13 25
C 12965 31 38 C 14715 41 8 C 16379 21 23
C 12975 17 10 c 14M7 4 15 C 16384 11
C 12975 19 20 C 14722 41 3 C 16393 15 17
C 13106 17 8 C 14724 41 4 C 16404 15 2
C 13196 31 16 C 14725 4 14 C 16408 15 1
C 13197 31 17 C 14728 15 22 C 16429 15 7
C 13200 27 12 C 14729 13 20



¥

*

NUMERICAL INDEX 57
PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO.  NO. NO. NO. NO.
C 18281 51 1 C 19194 5 2
~—C 16444 15 15 C 18281 53 1 C 19195 5 1
C 16445 15 15 C 18318 33 5 C 19207 25 15
C 16581 49 1 C 18321 23 32 C 19212 29 -
C 16616 11 1 C 18382 29 - C 19228 35 1
C 16651 15 8 C 18389 35 14 C 19229 35 8
C 16687 23 24 C 18417 53 24 C 19230 35 9
C 16692 19 18 C 18580 23 15 C 19231 35 6
C 16730 25 5 c 18711 19 12 C 19232 35 7
C 16730 33 15 C 18713 23 29 C 19234 35 15
C 16744 31 3 C 18713 27 - C 19237 23 38
C 16786 11 13 C 18713 33 26 C 19238 7 3
C 16796 ] 7 C 18719 55 - C 19239 7 3
C 17066 15 20 C 18720 55 2 C 19240 17 1
c 17152 15 14 C 18722 55 1 C 19243 21 19
C 17161 49 2 C 18733 13 30 C 19245 13 4
C 17162 49 3 C 18742 25 6 C 19246 37 20
C 17188 43 3 C 18742 33 18 C 19250 21 1
C 17189 43 4 C 18782 17 3 C 19251 21 11
C 17216 15 19 C 18784 17 2 C 54 37 23
Cc 17219 45 8 C 18786 17 18 C 5 3
C 17224 33 28 C 18797 23 21 61 5 2
C 17236 23 8 C 18813 17 1 9362 9 1
C 17245 5 5 C 18825 9 19363 11 3
C 17249 33 6 C 18857 25 & 19378 35 11
C 17250 33 7 C 18871 21 \y C 19379 35 12
C 17268 33 35 C 18885 23 @ C 19400 51 9
C 17268 43 13 | C 18886 5 C 19401 51 8
S 17432 27 7 C 18888 %}5 C 19402 55 8
~C 17433 27 8 C 18890 17 C 19403 55 10
C 17435 27 9 C 18901 2 C 19404 55 9
C 17438 27 17 C 18908 15 C 19405 55 1
C 17439 27 11 C 189 1 - C 19417 15 6
C 17440 27 14 C 9 3 C 19418 51 5
C 17441 27 13 c 23 6 C 19422 53 5
C 17443 27 18 C 25 16 C 19423 53 18
C 17444 27 19 0 11 17 C 19424 51 11
C 17445 27 15 @ 901 13 1 C 19432 5 4
C 17612 25 ¢ 5 18992 19 5 C 19468 43 6
C 17612 33 16 Q} 19009 17 19 C 19469 43 8
C 17622 23 @D C 19025 25 8 C 19474 55 12
C 17636 49 &~/ C 19025 33 20 C 19562 35 17
C 17732 33 C 19037 29 - C 19661 33 1
C 17732 33 C 19038 29 - D 31945 31 4
C 17763 35 0 C 19039 29 - D 39712 53 20
C 17859 49 1 C 19040 29 - F 59014 11 14
C 17860 49 3 C 19041 29 - G 49048 19 9
C 17863 49 2 C 19045 23 7 L 30654 29 -
. C 17898 23 25 C 19045 25 1 L 30654 29 1
C 17921 37 2 C 19055 35 4 O 2815N 11 16.
C 17976 35 19 C 19063 21 4 R 17820 31 33
C 18014 19 2 C 19064 21 8 T 33565 23 5
C 18016 19 1 C 19104 33 30 T 40189 53 21
C 18017 19 21 C 19113 25 3
C 18115 35 21 C 19114 25 9 HARDWARE CODE NUMBERS
C 18147 21 22 C 19115 25 21
18150 13 17 C 19179 21 10 13- 514 13 18
¢ 18153 13 11 C 19183 21 17 13- 614 33 8
C 18197 35 18 C 19186 21 16 25- 108 49 6
C 18216 5 3 C 19187 21 15 71- 410 53 6
C 18251 33 3 C 19191 23 23 75- 48 53 11




58 NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
83- 55 25 20 129- 504 23 20 192- 20 13 19
92- 8 47 4 129- 531 27 10 192- 20 19 10
95- 4 53 10 129- 660 37 28 192- 20 37 16
11- 1 7 5 131- 1N 13 16 192- 20 37 16
111- 1 13 7 131- 118 9 8 192- 21 19 14
111- 108 37 12 131- 159 13 29 192- 21 23 4
111- 109 13 15 131- 164 21 20 192- 21 49 8
111- 131 37 8 131- 176 41 11 192- 21 51 7
111- 202 37 10 131- 178 9 2 192- 23 13 21
111- 317 49 5 131~ 178 15 21 192- 23 15 5
111- 530 47 2 131- 178 33 9 192- 23 17 14
111- 531 47 3 131- 178 33 22 192- 23 27 2
113~ 1 31 20 131- 179 13 3 192- 23 45 7
113- 3 5 4 131- 179 49 7
113- 3 37 5 131- 351 37 9
113- 12 55 4 131- 356 37 26
113- 102 51 12 131- 366 11 5
113- 113 19 11 131- 629 13 32
113- 118 9 5 131- 1112 9 9
113- 118 41 10 131- 1115 21 6
113- 122 15 11 131- 1129 33 23
113- 206 19 13 132- 5 13 10
113- 206 51 6 132- 46 37 22
113~ 207 9 6 132- 46 25 9
113- 207 49 6 132- 48 33 17
113- 207 33 21 132- 91 15 18
113- 219 13 35 132- 306 9 10
113- 233 23 2 132- 310 49 9
113- 417 41 5 132- 310 {\ 33 14
113- 417 45 6 132- 310 : 49 8
113~ 417 45 9 132- 311 41 7
113- 417 49 4 132- 3 45 3
113- 421 45 13 132«> 45 11
113- 424 13 22 15 10
113- 424 15 4 ‘K 13 34
113- 424 27 3 19 15
113- 425 43 3 309 27 16
113- 441 15 3 319 27 6
113- 443 49 5@ 38- 319 53 23
114- 200 23 138- 319 21 14
121- 106 13 141- 4 55 13
121- 106 1 @3 151~ 525 23 13
126- 16 1@ 7 164- 41 23 28
126- 128 3 41 166- 86 7 11
129- 17 7 7 169- 108 23 11
129- 17 13 9 169- 114 55 7
129- 27 37 18 171- 247 55 6
129- 77 37 24 173- 215 51 3
129- 101 37 6 173- 215 51 2
129- 102 13 27 182- 515 51 4
129- 102 37 11 182- 523 23 22
129- 102 51 13 187- 485 23 9
129- 103 49 7 187- 1046 23 33
129- 105 45 10 187- 1047 23 27
129- 105 47 5 187- 1251 31 27
129- 122 25 7 192- 18 23 26 -
129- 122 33 19 192- 18 51 4
129- 122 37 17 192- 18 43 5
129- 125 17 15 192- 19 17 20
129- 325 17 16 192- 19 21 4
129- 504 7 9 192- 19 37 7 219- 404 17 7




NUMERICAL INDEX 59

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
19- 404 19 19
~219- 404 33 2
219- 405 41 2
221- 4 31 7
221- 841 27 21
221- 842 53 19
221- 1134 43 1
221- 1375 43 2
223- 20 35 5
- 321- 1571 39 12
321- 1785 39 11
321- 1786 39 7
321- 1788 39 9
321~ 2110 39 10
321- 2111 39 5
321- 2500 39 2
321- 2501 39 1
321- 2487 39 8
321- 2503 39 3
353- 495 5 6






